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GLASGOW,

THIS 18 TO CERTIFY THAT the Two Air Heceivers
made by Messrs, Cochran & Coe, Annen, Limited, Annan,
Works' No, K.302 « 305 and intended for Messrs, Wm,
614, have been surveyed
during construction by the undersigned,

Doxford & Soms, Ltd's, Yard No,

The material has been tested by the Surveyors

to Lloyad's Reglster; the scantlings are in accordance

with the Society's Rules for a working pressure of

o 600 1bs. per squeare inch, and the workmanship is good,

The Alr Hecelvers having been tested in my
Presence on the 1l3th March, 1038, by hydraulic pressure

_____________________ to 800 1bs. per square inch, showed no signs of weakness,

and were found tight and sound in every respect at that

S A pressure., Working pressure not to éxceed Six Hundred 1bs,

: per squere inch,
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